
Central Valley Regional Water Quality Control Board

12 August 2020

Lee Taylor, Acting Superintendent 
Sequoia and Kings Canyon National Parks 
47050 Generals Highway 
Three Rivers, California 93271 

CERTIFIED MAIL 
7019 2970 0001 5202 3729

NOTICE OF APPLICABILITY (NOA); STATE WATER RESOURCES CONTROL 
BOARD ORDER WQ 2014-0153-DWQ-R5342; GENERAL WASTE DISCHARGE 
REQUIREMENTS FOR SMALL DOMESTIC WASTEWATER TREATMENT 
SYSTEMS; UNITED STATES DEPARTMENT OF INTERIOR, NATIONAL PARK 
SERVICE, SEQUOIA AND KINGS CANYON NATIONAL PARKS; CLOVER CREEK 
WASTEWATER TREATMENT FACILITY; TULARE COUNTY

On 18 December 2019, the United States Department of Interior, National Park Service, 
Sequoia and Kings Canyon National Parks (National Park Service or Discharger) 
[...]
following the monitoring year. The Annual Report shall include the following:

1. Tabular and graphical summaries of all monitoring data collected during the year. 
2. A groundwater monitoring report summarizing the groundwater data collected 

during the calendar year with an analysis of the data and groundwater flow 
directions performed under the supervision of a California licensed professional.

3. An evaluation of the performance of the WWTF, including discussion of the 
capacity issues nuisance conditions, system problems and a forecast of the flows 
anticipated in the next year. A flow rate evaluation as described in the General 
Order (Provision E.2.c), shall also be submitted.

4. Copies of laboratory analytical report(s) and chain of custody form(s).



United States Department of Interior - 8 - 12 August 2020 
Sequoia and Kings Canyon National Parks 
Clover Creek WWTF

5. A discussion of compliance and the corrective action taken, as well as any 
planned or proposed actions needed to bring the discharge into compliance with 
the NOA and/or General Order.

6. A discussion of any data gaps and potential deficiencies/redundancies in the 
monitoring system or reporting program.

7. The name and contact information for the wastewater operator responsible for 
operation, maintenance, and system monitoring.

C. State Water Board Volumetric Annual Reporting
Per State Water Resources Control Board’s Water Quality Control Policy 
(https://www.waterboards.ca.gov/water_issues/programs/water_recycling_policy/), 
amended in December 2018, dischargers of treated wastewater and recycled water 
are required to report annually monthly volumes of influent, wastewater produced, 
and effluent, including treatment level and discharge type. The Discharger shall 
submit an annual report to the State Water Board by April 30 of each calendar 
year furnished with the information detailed below. The Discharger must submit this 
annual report containing monthly data in electronic format via the State Water 
Board’s Internet GeoTracker system (http://geotracker.waterboards.ca.gov/). 
Required data shall be submitted to the GeoTracker database under a site-specific 
global identification number. Any data will be made publicly accessible as machine 
readable datasets. The Discharger must report all applicable items listed below:

1. Influent. Monthly volume of wastewater collected and treated by the wastewater 
treatment plant.

2. Production. Monthly volume of wastewater treated, specifying level of treatment.
3. Discharge. Monthly volume of treated wastewater discharged to land, where 

beneficial use is not taking place, including evaporation or percolation ponds, 
overland flow, or spray irrigation disposal, excluding pasture of fields with 
harvested grounds.

4. Reuse. Monthly volume of recycled water distributed.
5. Reuse Categories. Annual volume of treated wastewater distributed for 

beneficial use in compliance with California Code of Regulations, title 22 in each 
of the use categories listed below:

a. Agricultural irrigation: pasture or crop irrigation.
b. Landscape irrigation: irrigation of parks, greenbelts, and playgrounds; 

school yards; athletic fields; cemeteries; residential landscaping, common 
areas; commercial landscaping; industrial landscaping; and freeway, 
highway, and street landscaping.

c. Golf course irrigation: irrigation of golf courses, including water used to 
maintain aesthetic impoundments within golf courses.

https://www.waterboards.ca.gov/water_issues/programs/water_recycling_policy/


United States Department of Interior - 9 - 12 August 2020 
Sequoia and Kings Canyon National Parks 
Clover Creek WWTF

d. Commercial application: commercial facilities, business use (such as 
laundries and office buildings), car washes, retail nurseries, and 
appurtenant landscaping that is not separately metered.

e. Industrial application: manufacturing facilities, cooling towers, process 
water, and appurtenant landscaping that is not separately metered.

f. Geothermal energy production: augmentation of geothermal fields.
g. Other non-potable uses: including but not limited to dust control, flushing 

sewers, fire protection, fill stations, snow making, and recreational 
impoundments.

h. Groundwater recharge: the planned use of recycled water for 
replenishment of a groundwater basin or an aquifer that has been 
designated as a source of water supply for a public water system. Includes 
surface or subsurface application, except for seawater intrusion barrier 
use.

i. Reservoir water augmentation: the planned placement of recycled water 
into a raw surface water reservoir used as a source of domestic drinking 
water supply for a public water system, as defined in section 116275 of 
the Health and Safety Code, or into a constructed system conveying water 
to such a reservoir (Water Code § 13561).

j. Raw water augmentation: the planned placement of recycled water into a 
system of pipelines or aqueducts that deliver raw water to a drinking water 
treatment plant that provides water to a public water system as defined in 
section 116275 of the Health and Safety Code (Water Code § 13561).

k. Other potable uses: both indirect and direct potable reuse other than for 
groundwater recharge, seawater intrusion barrier, reservoir water 
augmentation, or raw water augmentation.

A letter transmitting the monitoring reports, excluding the State Water Board Volumetric 
Report, shall accompany each report. The letter shall report violations found during the 
reporting period, and actions taken or planned to correct the violations and prevent 
future violations. The transmittal letter shall contain the following penalty of perjury 
statement and shall be signed by the Discharger or the Discharger's authorized agent:

“I certify under penalty of law that I have personally examined and am familiar 
with the information submitted in this document and all attachments and that, 
based on my inquiry of those individuals immediately responsible for obtaining 
the information, I believe that the information is true, accurate, and complete. I 
am aware that there are significant penalties for submitting false information, 
including the possibility of fine and imprisonment.”



United States Department of Interior - 10 - 12 August 2020 
Sequoia and Kings Canyon National Parks 
Clover Creek WWTF

The Discharger shall begin implementing the above monitoring program upon the 
rescission of WDRs Order 88-031.

Ordered by:

Original Signed by Clay L. Rodgers for:

PATRICK PALUPA, Executive Officer

8/12/2020

(Date)



GLOSSARY
BOD5  Five-day biochemical oxygen demand
CaCO3 Calcium carbonate
DO  Dissolved oxygen
EC  Electrical conductivity at 25° C
FDS  Fixed dissolved solids
TDS Total dissolved solids
TKN  Total Kjeldahl nitrogen
TSS  Total suspended solids
Continuous  The specified parameter shall be measured by a meter 

continuously.
24-hr Composite  Samples shall be a flow-proportioned composite consisting of at 

least eight aliquots over a 24-hour period.
Daily  Every day except weekends or holidays.
Twice Weekly  Twice per week on non-consecutive days.
Weekly  Once per week.
Twice Monthly  Twice per month during non-consecutive weeks.
Monthly  Once per calendar month.
Quarterly  Once per calendar quarter.
Semiannually  Once every six calendar months (i.e., two times per year) during 

non-consecutive quarters.
Annually  Once per year. 
mg/L  Milligrams per liter
mg/kg Milligrams per kilogram
mL/L  Milliliters [of solids] per liter
μg/L  Micrograms per liter
μmhos/cm  Micromhos per centimeter
gpd Gallons per day
MPN/100 mL  Most probable number [of organisms] per 100 milliliter



Central Valley Regional Water Quality Control Board

TO: Scott J. Hatton 
Supervising Water Resource Control Engineer 

FROM: Alexander S. Mushegan 
Senior Water Resource Control Engineer 
RCE 84208

Denise Soria 
Water Resource Control Engineer

DATE: 12 August 2020

APPLICABILITY OF COVERAGE UNDER STATE WATER RESOURCES CONTROL 
BOARD ORDER WQ 2014-0153-DWQ; GENERAL WASTE DISCHARGE 
REQUIREMENTS FOR SMALL DOMESTIC WASTEWATER TREATMENT 
SYSTEMS; UNITED STATES DEPARTMENT OF INTERIOR, NATIONAL PARK 
SERVICE; SEQUOIA AND KINGS CANYON NATIONAL PARKS; CLOVER CREEK 
WASTEWATER TREATMENT FACILITY, TULARE COUNTY

BACKGROUND INFORMATION
Waste Discharge Requirements (WDRs) Order 88-031 regulates the discharge of 
treated domestic wastewater for the United States Department of Interior, National Park 
Service, Sequoia – Kings Canyon National Parks (National Park Service or Discharger) 
Clover Creek Wastewater Treatment Facility (WWTF) in Tulare County. WDRs 88-031 
allows a flow of up to 170,000 gallons per day (gpd) to the spray fields (summer 
disposal) and 82,000 gpd to the leach fields (winter disposal). WDRs Order 88-031 
needs to be updated to ensure the discharge is consistent with Central Valley Water 
Board plans and policies.

On 18 December 2019, the Central Valley Regional Water Quality Control Board 
(Central Valley Water Board) staff received a Report of Waste Discharge (RWD) from 
the Discharger applying for coverage under State Water Resources Control Board’s 
Water Quality Order 2014-0153-DWQ, General Waste Discharge Requirements for 
Small Domestic Wastewater Treatment Systems (General Order). The RWD includes a 
Form 200 signed by LT Bright Avusuglo-Ahia, Public Health Specialist with the National 
Park Service and a technical report signed and stamped by Mr. Chris L. Carpenter, a 
California registered civil engineer (RCE 82184) also with the National Park Service. On 



United States Department of Interior - 3 - 12 August 2020 
Sequoia and Kings Canyon National Parks 
Clover Creek WWTF

26 and 31 March 2020, nitrogen data was submitted. On 3 April 2020, additional 
supplemental technical information was submitted. On 3 June 2020, the Discharger 
submitted a Nitrogen Sampling Plan.

This memorandum provides a summary of Central Valley Water Board staff’s review of 
the RWD and subsequent submittals and the applicability of the discharge to be 
covered under the General Order.

DESCRIPTION OF DISCHARGE
The WWTF is about 27 miles northeast of Three Rivers in Tulare County (section 20, 
Township 15 South, Range 30 East, Mount Diablo Base and Meridian [MDB&M]). The 
disposal areas (spray fields and leach fields) are in the Red Fir area (northeast quadrant 
of section 25, Township 15 South, Range 29 East, and northwest quadrant of section 
30, Township 15 South, Range 30 East, MDB&M). A site map is shown on  
Attachment A of the Notice of Applicability (NOA). According to the RWD, the WWTF 
services campground stations, employee housing units, concessionaire facilities, a post 
office, a recreational vehicle (RV) station, and Wuksachi Village within the Lodgepole 
area of the Sequoia-Kings Canyon National Parks.

The WWTF flow schematic is show on Attachment B of the NOA. The WWTF consists 
a 5,000-gallon concrete storage tank septage receiving station, a headworks (including 
a manual bar screen and grinder), influent flow meter, two aerated equalization basins, 
four aeration basins, four rectangular secondary clarifiers, chlorine contact basins, 
effluent flow meter, and two effluent storage tanks (storage capacity of 10,000 gallons 
and 250,000 gallons). Treated effluent is discharged from the effluent storage tanks (via 
gravity flow) to either the leach fields during the winter (design capacity of 82,000 gpd) 
or the spray fields during the summer (disposal capacity of 170,000 gpd). For biosolids 
storage and treatment, the Facility has five aerobic digesters, four outdoor concrete 
lined sludge drying beds, and two indoor vacuum-assisted sludge drying beds.

Soda ash is added at the aerated equalization basins for pH adjustment. Currently, only 
two aeration basins are operational while the other two aeration basins function as 
overflow for the equalization basins. A polymer is added at the aeration basins. Two of 
the four clarifiers are currently operational. Also, only aerobic digesters 4 and 5 are 
currently operational while aerobic digesters 1, 2, and 3 have not been in service for 
years. The indoor vacuum-assisted sludge drying beds are also currently not in use. 

According to the RWD, the WWTF is designed for a rehabilitation project to be 
constructed in fall of 2021. The rehabilitation project will include converting the current 
coarse bubble aeration to fine bubble aeration as well as rehabilitation of the sludge 
handling practices. After the rehabilitation, the WWTF will treat a peak capacity of 
95,000 gpd. The General Order states that domestic wastewater treatment systems 
discharging under 100,000 gpd are eligible for coverage.

Waste Discharge Requirements 88-031 includes the following conditions and effluent 
limits:



United States Department of Interior - 4 - 12 August 2020 
Sequoia and Kings Canyon National Parks 
Clover Creek WWTF

a) Prohibits discharge to the spray field in winter months (December through February).

b) 30-day average daily flow limit of 170,00 gpd to the spray field and 82,000 gpd to the 
leach field.

c) Biochemical Oxygen Demand (BOD) and suspended solids effluent limits of 30 mg/L 
(30-day mean) and 60 mg/L (instantaneous maximum).

d) Settleable solids effluent limits of 0.1 ml/L (30-day mean) and 0.5 ml/L 
(instantaneous maximum).

e) Total coliform effluent limits of 23 MPN/100 ml (30-day median) and 
240 MPN/100 ml (instantaneous maximum).

Based on Self-Monitoring Reports (SMRs) from January 2018 through December 2019, 
the monthly average flows generated at the WWTF range from 17,861 to 63,967 gpd. 
Table 1 below shows the monthly average flow applied to the spray fields and leach 
fields.

Table 1 – Monthly Average Wastewater Flows (in gallons per day)

Monitoring and Reporting Program (MRP) 88-031 requires weekly effluent monitoring 
for BOD and total suspended solids (TSS) but does not require influent monitoring. The 
monthly average effluent concentrations for BOD and TSS, based on SMRs from 
January 2018 through December 2019, are tabulated below.

Table 2 – Effluent BOD and TSS Data

Month
BOD 

(mg/L)
TSS 

(mg/L)
January 2018 2 6
February 2018 2 8

March 2018 2.4 14

Month
Spray field 

(2018)
Leach field 

(2018)
Spray field 

(2019)
Leach field 

(2019)
January -- 20,442 -- 28,929
February -- 17,815 -- 29,759

March -- 32,367 -- 36,274
April -- 36,714 -- 47,267
May -- 33,697 -- 45,865
June -- 34,533 33 40,638
July 49,790 -- -- 29,932

August 36,060 -- 38,685 52,975
September 23,540 -- 39,920 --

October 38,986 -- 36,489 --
November 46,182 -- 5,517 19,708
December -- 39,438 -- 20,790



United States Department of Interior - 5 - 12 August 2020 
Sequoia and Kings Canyon National Parks 
Clover Creek WWTF

Month
BOD 

(mg/L)
TSS 

(mg/L)
April 2018 3.3 12
May 2018 4 12
June 2018 9.3 11
July 2018 5.3 25

August 2018 10 17
September 2018 4.7 17

October 2018 2.7 9
November 2018 3.8 7
December 2018 3.1 10
January 2019 3.8 10
February 2019 2.4 5

March 2019 <2 7
April 2019 --- 13
May 2019 3.2 6
June 2019 8 16
July 2019 3.6 14

August 2019 3.2 12
September 2019 7 11

October 2019 4 7
November 2019 2.9 8
December 2019 3.4 11

As shown in Table 2, effluent BOD and TSS concentrations meet the monthly average 
limit of 30 mg/L prescribed in WDRs Order 88-031. Based on data from January 2018 
through December 2019 SMRs, it appears that BOD and TSS concentrations of the 
discharge meet both the monthly average and 7-day average effluent limitations of 
30 mg/L and 45 mg/L, respectively, prescribed in Table 4 of the General Order for 
activated sludge treatment systems.

Influent and effluent monitoring for nitrogen and electrical conductivity (EC) were also 
not required by MRP 88-031. However, the Discharger collected influent and effluent 
grab samples at the WWTF to characterize nitrogen and EC in the wastewater in 2019. 
Collected data are shown in Table 3 and Table 4.

Table 3 - Influent and Effluent Total Nitrogen Data
Date Influent TN 